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NIBBLER Model JN3200

WIRING DIAGRAM =

FIELD
ﬁ.

IMPORTANT - To assure product SAFETY
and RELIABILITY, repairs, maintenance or
adjustments should be performed by MAKITA
Service Centers or other qualified service
organizations. Always use MAKITA replace-
ment parts.



Part Qty. Part Qty.
Fig. No. Used Description Fig. No. Use: Description
1 911271-3 4 SCREW 24 321418-5 1 PIN 9
2 156838-2 1 GEAR HOUSING (Incl. Plain 25 961013-5 1 STOP RING E-7
Bearing 214001-4, Pin 2.5 26 * 1 PUNCH HOLDER
256725-6 & Needle 28 321406-2 1 SCREW
Bearing 1216 212117-9) 29 152176-0 1 DIE HOLDER (Incl. 2 Ea.
3 253759-0 1 WASHER 12 Plane Bearing 16 214207-4)
4 331167-6 1 ROD 30 922127-5 2 BOLT M4X16
5 212306-6 1 NEEDLE BEARING 2020 31 3214151 1 LOCK NUT
6 321408-8 1 CRANK SHAFT 33 622551-9 1 FIELD (Incl. Fig.33A)
7 221880-3 1 SPUR GEAR 33A  654019-7 2 GARTER SPRING
8 253758-2 1 WASHER 10 34 911243-8 3 SCREW M5X25
9 156833-2 1 GEAR HOUSING COVER 37 651216-6 1 SWITCH
(Incl. Needle Bearing 1010 38 687001-1 1 STRAIN RELIEF
212061-0, Needle Bearing 1012 39 911131-9 2 SCREW M4X18
212063-6 & Rubber Pin 4 40 911243-8 4 SCREW M5X25
263002-9) 41 191945-4 2 CARBON BRUSH (CB-124)
10 211033-2 1 BALL BEARING 608LB 42 643600-9 2 BRUSH CAP
" 241319-0 1 FAN 43 953106-2 2 RIVET
12 612756-9 1 ARMATURE ASSEMBLY 45 166734-4 1 MOTOR HOUSING (incl. 2 Ea.
(Incl. Figs. 10,11,12,14,15) Brush Holder 643603-3)
13 251361-3 2 BOLT M5X60 47  411933-8 1 HANDLE (L)
14 681613-2 1 INSULATION WASHER 48 341796-7 2 WASHER
15 211033-2 1 BALL BEARING 608LB
16 411876-4 1 BAFFLE PLATE
17 682502-4 1 CORD GUARD ACCESSORIES
18 664013-1 1 CORD WITH PLUG
19 411932-0 1 HANDLE (R) 401 783201-2 1 HEX WRENCH 3
20 226060-6 1 GEAR 402 781019-5 1 WRENCH 50
21 253215-0 1 WASHER 8 403 % 1 PUNCH
22 254001-2 1 WOODRUFF KEY 4 404 792292-2 1 DIE
23 961013-5 1 STOP RING E-7 405 181797-1 1 STEEL TOOL CASE
2Model JN3200 *See Service Change 1

SERVICE CHANGE

1.

TYPE 1

Change on Punch and Punch Holder from S/N 25231E.

Groove is added

FIG. DESCRIPTION TYPE 1 TYPE 2
26 Punch Holder PART# 321407-0 PART# 152486-5
{Discontinued)
403 Punch PART# 792291-4 PART# 792728-1

{Discontinued)

The above parts are interchangeable as a set.
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